NAVAL HOSPITAL GREAT LAKES FORMULARY
This is a list of the most frequently prescribed items routinely stocked. This list is intended for use by your physician. Items are listed primarily by generic name; use of a particular brand name does not indicate endorsement of a particular product, or that the specific brand is stocked. The list is not inclusive and is subject to change. Non-stocked items may usually be obtained through the Tricare Mail Order Pharmacy at 1-866-DOD-TMOP (866-363-8667) or through the Retail Pharmacy Network. For additional information on items not listed or other matters, please contact the Pharmacy Department at (847) 688-3374. NR = NO REFILLS   Stabilized maintenance medications may be prescribed for a 90 days supply and up to 3 refills (total of one year supply).  Note: Civilian practitioners’ prescriptions are not to be countersigned or rewritten by medical department personnel.

 

Acetaminophen 325mg, 500mg tabs, 80mg chew, 

120mg, 325mg, 650mg supp, 160/5ml susp, 80mg/0.8ml drops

Acetaminophen w/codeine #3 tabs, elixir*

Acetaminophen/Oxycodone (Roxicet eq)  Elixir

Acetazolamide 250mg tab, 500mg SR Cap

Acetic acid 2% otic soln

Acetylcholine 1% opht soln

Accu-check strips (Regular and Comfort Curve)

Actifed Tabs

Acyclovir 200mg, 800mg, 200mg/5ml 

Adapalene (Differin) 0.1% top gel

Advair Diskus 125/50, 250/50, 500/50 

Albuterol MDI, 0.5% neb soln, 2mg/5ml syr

Alcohol pads

Aldactazide 25/25 tab

Alesse 28-day

Alendronate 5mg, 10mg, 35mg, 70mg

Allopurinol 100mg, 300mg

Alprazolam 0.25mg, 0.5mg*

Aluminum Acetate pkts top (domboro eq)

Aluminum Chloride 20% top soln

Aluminum Hydroxide 320mg/5ml susp 

Amantadine 100mg 

Amcinonide 0.1% cream

Aminocaproic Acid 500mg; 25% syrup

Amiodarone 200mg

Amitriptyline 10mg, 25mg, 50mg

Amlodipine 2.5mg, 5mg, 10mg

Amoxicillin 250mg, 500mg, 875mg; 250mg chew; 



125mg/5ml, 250mg/5ml susp

Amphetamine/Dextroamphetamine (Adderall) 

5,10,20mg; XR 5,10,15,20,25,30mg **

Ampicillin 250mg cap

Apraclonidine 0.5%, 1% Ophth soln

Aquaphor eq oint

Artificial Tears soln, oint

Aspirin 80mg, 325mg EC tab

Atenolol 25mg, 50mg

Atropine 1% ophth soln

Augmentin 250, 500, 875mg tab; 125/5, 200/5, 

250/5, 400/5, 600mg ES susp

Auralgan

Avandamet 1/500, 2/500, 4/500 tab

Azathioprine 50mg

Azithromycin 250mg, Z-pak, Tri-pak; 1gm oral pwd, 

100mg/5ml, 200mg/5ml

Bacitracin top oint; opht oint

Baclofen tab 10mg

Baker P&S liquid 

Belladonna/Opium Rectal Supp **

Bellergal-S eq tab

Benzamycin Gel

Benzonatate 100mg

Benzoyl peroxide 2.5% gel, 5%, 10% Wash

Benztropine 1mg, 2mg

Betaxolol 0.25% Ophth susp

Bicitra Oral soln

Bimatoprost ophth susp 

Bisacodyl 5mg tab; 10mg supp

Bismuth subsalicylate 262mg tab, 262/15 susp

Brimonidine 0.15% Ophth soln

Budesonide MDI; 0.25/2ml, 0.5/2ml neb 

Bupropion 75mg, 100mg; 150mg SR tab

Buspirone 5mg, 10mg

Caffergot tab

Calamine lotion

Calcitonin Salmon Inj 200IU/ml

Calcitriol cap 0.25mg

Calcium 600mg/Vitamin D 200IU

Calcium Carbonate 500mg tab

Calcium Gluconate 1.8GM/5ml

Captopril 25mg, 50mg tab

Carbamide peroxide drops

Carbamazepine 100mg chew, 200mg tab, 

100mg/5ml susp

Carteolol 1% ophth sol

Cefdinir 125mg/5ml susp 

Cefprozil 125mg/5ml, 250mg/5ml

Cefuroxine 250mg, 500mg tab

Cepacol anesthetic lozenges

Cephalexin 250, 500mg cap; 125mg/5ml, 
250mg/5ml susp

Cetaphil cream

Cetirizine 5mg, 10mg tab; 1mg/ml syrup

Chloral Hydrate 500mg/5ml soln*

Chlorambucil 2mg

Chloraseptic spray

Chlordiazepoxide 10mg, 25mg*

Chlorhexidine 0.12% mount rinse

Chloroquine 500mg

Chloroxine 2% shampoo

Chlorpheniramine 4mg tab, 8mg SR cap, 2mg/5ml 

syrup 

Chlorpromazine 10mg, 25mg, 50mg, 100mg tab  

Chlorpropamide 250mg tab

Chlorthalidone tab 25mg, 50mg

Cholestyramine Light powder

Cimetidine 400mg tab; 
300mg/5ml liq

Ciprofloxacin 250mg, 500mg, 750mg

Ciprofloxacin 0.3% Ophth soln

Citalopram 20mg, 40mg

Clarithromycin 250, 500mg tab; 500mg XL tab; 

125mg/5ml, 250mg/5ml susp

Clindamycin  vag. cream   

Clindamycin 1% gel, soln, lot; 150mg cap; 75mg/5ml 

susp

Clobetasol 0.05% cr, oint, soln

Clomiphene 50mg

Clonazepam 0.5mg, 1mg tab

Clonidine 0.1mg, 0.2mg

Clopidogrel 75mg

Clorazepate 3.75mg 7.5mg tab

Clotrimazole 1% cream, soln, vag cream

Clotrimazole 10mg troche

Coal Tar 1% shampoo

Coal Tar 2% Cream (Fototar)

Codeine 30mg tab

Colchicine 0.6mg tab

Colestipol powder

Co-Lyte

Combivent Inhaler

Condoms, lubricated

Cortisporin otic susp

Cosopt ophth soln

Co-trimoxazole (Septra-DS); susp

Cromolyn 4% ophth soln

Cromolyn MDI, Nasal spray, 10mg/ml neb soln

Crotamiton (Eurax eq) top cream

Cyanocobalamin 1,000mcg/ml inj

Cyclobenzaprine 10mg

Cyclopentolate 1%, 2% Ophth soln

Cyclophosphamide 50mg

Cyclosporine 100mg/ml soln (Neoral and 
Sandimmune) 

Cyclosporine 25mg 100mg cap (Neoral Only) 

Cyproheptadine 4mg; 2mg/5ml elix

Dantrolene 25mg, 100mg caps

Dapsone 25mg, 100mg tab

Darvocet N-100 eq tab*

Deconamine SR

Demulen 1/35

Depo-Provera 150mg VIAL ONLY 

Desipramine 25mg, 50mg

Desmopressin nasal spray

Desonide 0.05% cream, oint , lotion

Desogen 28 day

Desonide 0.05% cream, oint

Dexamethasone 0.5, 0.75, 4mg tab; 0.5mg/5ml

Dextroamphetamine 5mg tab; 10mg, 15mg SR cap**

Diaphragms 60-90mm (Ortho All-Flex)

Diazepam 5mg, 10mg tab, 5mg/5ml liquid*

Dibucaine 1% oint

Dicloxacillin 250mg, 62.5/5ml susp

Dicyclomine 20mg tab 

Diflunisal 500mg tab

Digoxin 0.125, 0.25mg tab; 0.05mg/ml elixir

Diltiazem 30, 60mg tab; 120mg, 180mg, 240mg, 

300mg, 360mg SR Cap (Tiazac) 

Dimetapp eq elixir

Diphenhydramine 25, 50mg cap; 12.5mg/5ml elix

Dipyridamole 25mg, 50mg tab

Disopyramide 100, 150mg; 

Disulfiram 250mg, 

Divalproex 125mg, 250mg, 500mg DR tab; 125mg 

sprinkle, 250mg, 500mg ER tab

Docusate cal. 240mg cap

Donnatal tab; elixir

Dorzolamide 2% Ophth soln

Doxepin 10mg, 25mg, 50mg cap; 10mg/ml soln

Doxycycline 50mg, 100mg cap

EES 200/5ml susp

Eldopaque Forte 4% cream

Eldoquin 2% cream

Enoxaparin inj. 30, 60, 80, 100mg

Entex PSE (or equivalent 600mg guaif/120mg PSE)

Epi-Pen, Epi-Pen Jr

Erythromycin 250mg, 333mg tab; 2% top soln, pads; 

Ophth oint

Escitalopram 10mg, 20mg tab

Estradiol patch 0.025, 0.0375, 0.075, 0.1mg (Esclim); 

0.025, 0.05, 0.075, 0.1mg (Climara)

Estradiol 0.5mg, 1mg, 2mg tab

Estratest (1.25/2.5mg) tab

Estrogen, Conj (premarin) 0.3mg, 0.625mg, 0.9mg, 

1.25mg tab; 0.625mg/gm vag cream

Ethambutol 100mg, 400mg tab

Eucerin cream

Ezetimibe 10mg tab

Femhrt 1mg/5mcg tab

Fenofiberate 54mg 160mg tab

Fentanyl 50mcg, 75mcg, 100mcg patch (Duragesic)

Ferrous sulfate 325mg tab; 75mg/0.6ml drops

Fexofenadine 60mg, 180mg tab

Flaxovate 100mg tab

Flecainide100mg

Fleet enema regular Adult, children’s

Fleet Phospho-Soda

Fluconazole 150mg ONE DOSE; 200mg tab 

Fludrocortisone 0.1mg

Flunisolide (Aerobid) MDI

Fluocinolone 0.01% shampoo, oil, top soln

Fluocinonide 0.05% cream, oint, gel

Fluoride 1mg tab, 0.5mg/ml drops, 1.1% dental gel

Maalox eq, Maalox ES susp

Fluorometholone 0.1% Ophth susp

Fluorouracil 5% cream

Fluoxetine 10mg, 20mg cap

Fluphenazine 1, 5mg tab

Flurandrenolide tape

Fluribrofen 0.03% oph soln; 100mg tab

Fluticasone MDI 44, 110, 220mcg, nasal spray

Folic Acid 1mg tab

Furosemide 20mg, 40mg tab; 10mg/ml soln

Gabapentin 100mg, 300mg, 400mg, 600mg, 800mg 

Gatifloxacin 200, 400mg tab

Gemfibrozil 600mg

Gentamicin Ophth soln; Ophth oint

Glipizide 5mg, 10mg;

Glucometer Strips: Accu-Check Advantage, Comfort 
Curve, Precision QID, Xtra

Glucovance 1.25/250, 2.5/500, 5/500

Glyburide 2.5mg, 5mg tab (Micronase); 1.5mg, 3mg, 

6mg (Glynase)

Glycopyrrolate 1mg

Glycerin Ped Sup

Griseofulvin 125mg ultramicrosize tab; 125/5ml susp

Guaifenesin SR 600mg tab

Guaifenesin 100mg/5ml, DM syrup. 

Guaifenesin/Codeine Syrup*

Haloperidol 1mg, 2mg, 5mg, 10mg tab; 2mg/ml 

concentrate

Hexachlorophene 3% top soap

Homatropine Br 5% Ophth soln

Hydralazine 10mg ,25mg, 50mg

Hydrochlorothiazide 12.5, 25, 50mg

Hydrocodone/Acetaminophen 5/500, 7.5/750mg tab *

Hydrocortisone 1%, cream, oint, lotn; 5mg, 10mg, 

20mg tab; 25mg rect supp; 10% rectal foam, 2.5mg rectal cream (proctocream)

Hydrocortisone valerate 0.2% cr, oint

Hydromorphone 2mg tab**

Hydroxychloroquine 200mg

Hydroxyzine 10mg, 25mg; 10mg/5ml

Ibuprofen 200mg, 400mg, 600mg 800mg tab; 

100mg/5ml susp

Imipramine HCl 10mg, 25mg, 50mg

Imiquimod (Aldara) 5% cream

Indapamide 2.5mg tab

Indomethacin 25mg cap

InspirEase

Insulin Glargine (Lantus); Novolin R, 
NPH, Lente,  

Novolog, Ultra Lente, 
70/30,Lispro (Humalog)

Ipratropium MDI, 0.02% neb soln

Ipecac Syrup

Isoniazid 100mg, 300mg; 50mg/5ml Syr

Isosorbide Dinitrate 10mg tab; 40mg SR tab 
mononitrate SA 30mg, 
60mg, 120mg

Isotretinoin 10mg, 20mg, 40mg

Kaolin/pectin susp

Kenalog in orabase

Ketoconazole 2%, shampoo; 200mg tab

Ketorolac Ophth soln; 10mg tab 

Keto-Diastix

Lac Hydrin 12% cream

Lactulose soln 10gm/15ml

Lancets

Lansoprazole 15mg, 30mg

Latanoprost 0.005% Ophth soln

Levothyroxine 25, 50, 75, 88, 100, 112, 125, 150, 

175, 200, 300mcg

Librax cap

Lidocaine 2% visc ,5% oint, 2% jelly

Lindane shampoo, lotion

Liothyronine 5mcg, 25mcg

Lisinopril 5mg, 10mg, 20mg 40mg

Lithium carbonate 300mg cap; 450mg SR

Loestrin 1/20; Fe 1.5/30, 1/20

Lo-Ovral

Lomotil*

Loperamide 2mg

Lorazepam tab 1mg*

Losartan 25mg, 50mg tab

Maalox eq, Maalox ES susp

Magnesium Citrate soln

Maxitrol Ophth oint; susp

Maxzide 25/37.5, 50/75 tab

Mebendazole 100mg

Meclizine 12.5, 25mg tab

Medroxyprogesterone 2.5mg, 10mg tab

Mefloquine 250mg tab

Megestrol 20mg, 40mg tab

Meloxicam 7.5, 15mg tab

Melphalan 2mg

Meperidine 50mg tab

Metformin 500, 850,1000mg tab

Methazolamide 50mg

Methocarbamol 500mg

Methotrexate 2.5mg, 25mg/ml injection 

Methyldopa 250mg, 500mg

Methylergonovine 0.2mg

Methylphenidate ER (Concerta) 18, 27, 36, 54mg**

Methylphenidate 5mg, 10mg tab, 20mg SR tab**

Methylprednisolone 4mg, 16mg tab; 4mg 
dosepak

Metipranolol 0.3% ophth soln

Metoclopramide 10mg; 5mg/5ml

Metoprolol 50, 100mg tab; 25, 50, 100, 200mg XL 

tab

Metronidazole 0.75% vag gel; top cream, top gel, 

250 mg tab

Mexiletine 150mg, 

Miconazole 2% top cream

Midrin*

Milk of Magnesia

Mineral Oil

Minocycline 50mg, 100mg

Mircette

Misoprostol 100mcg tab

Moisturel top lotn

Mometasone Nasal Spray

Montelukast 10mg tab; 4 mg, 5mg chew

Multivitamin & Multivitamins w/Fluoride 0.25mg 

INFANT DROPS

Morphine SR (MS Contin) 15mg, 30mg, 60mg tab

Mupirocin oint, cream

Mycocide top soln

Mycolog eq cream, oint

Naftifine 1% cream

Naproxen 250mg, 500mg tab

Nedocromil (Tilade) MDI

Neomycin sulfate 500mg tab

Neosporin Ophth soln

Neostigmine 15mg

Niacin 50mg 100mg, 500mg tab

Niaspan tab; 500, 750, 1000mg

Nicorette 2mg, 4mg gum (must be enrolled in 

smoking cessation)

Nicotine 7mg, 14mg, 21mg patch (Must be enrolled 

In smoking cessation

Nifedipine 10mg; XL/CC 30, 60, 90mg

Nisoldipine 10mg, 20mg, 30mg, 40mg tab

Nitrofurantoin 50mg, 100mg (Macrobid), 25mg/5ml 

susp

Nitroglycerin 0.3mg, 0.4mg, 0.6mg SL; 2.5mg cap; 

2% oint; 0.1mg/hr, 0.2mg/hr, 0.4mg/hr, 
0.6mg/hr patch; sublingual spray

Norethindrone 0.35mg (Nor-Q-D)

Norethindrone Acetate 5mg tab

Norgesic Forte eq tab

Nortriptyline 10mg, 25mg 50mg cap

Nystatin cream, ointment

Nystatin 500,000U tab; Oral susp, Vag tab

Oatmeal colloid plain

Olanzapine 2.5, 5, 10, 15, 20mg

Orabase B

Orphenadrine 100mg SR tab

Ortho Evra patch

Ortho-Novum (Norinyl) 7/7/7, 1/35

Ortho-TriCyclen

Ovcon 35

Oxazepam 10mg, 15mg *

Oxcarbazepine 150mg, 300mg, 600mg tab

Oxybutynin 5mg; 5mg/5ml

Oxymetazoline 12-hour nasal spray

Pancrelipase (Creon 10 ®) 

Paroxetine 10mg, 20mg, 30mg

Pediazole susp

Penicillin VK 250, 500mg tab; 250/5ml susp Pentoxifylline 400mg

Permethrin cream. 5%, rinse 1%


Phenazopyridine 100mg

Phenelzine 15mg

Phenobarbital 15mg, 30mg tab, 20mg/5ml elix

Phenylephrine 2.5%, 10% Ophth soln 

Phenytoin 50mg Chew, 100mg cap

Phytonadione 5mg tab

Pilocarpine 1%, 2%, 3%, 4% Ophth soln; 
4% gel

Pimecrolimus 1% cream 

Pioglitazone 15, 30, 45mg 

Piroxicam 20mg cap

Plan B

Polytrim Ophth soln

Potassium Bicarb 25mEq effervees

Potassium Cl 20%, 10% liq, 10mEq 
tabs; 20 mEq 

powder packets

Povidone 10% top soln

Pramosone 1% top cream, lotion

Prazosin 1mg, 2mg, 5mg

Prednisolone 15mg/5ml

Prednisolone ac 0.12%, 1% Ophth 
soln

Prednisone 1, 5, 10, 20, 50mg

Prempro 0.625/2.5mg, 0.625/5mg

Prenatal vitamin w/1mg folic acid tab

Primaquine tab 26.3mg

Primidone 250mg, 500mg tab

Probenecid 500mg tab

Procainamide ER 500mg

Prochlorperazine 2.5mg, 25mg supp

ProctoCream HC

Proctofoam HC

Promethazine 25mg tab, 12.5mg, 25mg supp; 

6.25mg/5ml syr

Propranolol 10, 20, 40, 80mg; LA 60, 80, 120, 160mg

Propylthiouracil 50mg

Pseudoephedrine 30mg tab; 30mg/5ml

Psyllium powder 

Pyrazinamide tab 500mg

Pyridostigmine 60mg; 180mg SR

Pyridoxine 50mg tab

Quetiapine 25mg, 100mg, 200mg 300mg

Quinidine Gluconate 324mg tab

Quinidine sulfate 200 tab

Quinine 325mg Cap

Rabeprazole 20mg  

Raloxifene 60mg tab

Ramipril 1.25mg, 2.5mg, 5mg, 10mg

Ranitidine 150mg; 15mg/ml liq 

Rifampin cap 300mg

Risperidone 0.5, 1, 2, 4mg tab; 1mg/ml oral sol 

Rofecoxib 12.5mg, 25mg, 50mg tab (Restricted, Prior Authorization Required)

Rondec Drops

Rosiglitazone 2mg, 4mg, 8mg

Salicylic Acid solution 17% solution

Saliva Substitute

Salmeterol Diskus

Salsalate 500mg tab

Sarna lotion

Scopolamine 0.25% Ophth soln

Selenium 2.5% shampoo

Sertraline 25mg, 100mg (Split tabs)

Sharps Containers (small)

Silver sulfadiazine 1% cream

Simvastatin 5, 10, 20, 40, 80mg

Sinemet 10/100, 25/100, 25/250 tablets

Sodium Bicarbonate 650mg

Sodium Chloride nasal drops, spray

Sodium Chloride 5% oint, soln

Sodium Polystyrene 15gm/60ml

Sotalol 80mg

Spacer (Breathrite) Lg, Med, Sm X-sm

Spironolactone 25mg

Sucralfate 1gm tab

Sulfacetamide10% Ophth soln; oin

Sulfasalazine 500mg tab

Sumatriptan 25mg, 50mg; Stat dose kit/refill

Syringes, INSULIN 0.5ml, 1ml

Tamoxifen 10mg

Terazosin 1mg 2mg, 5mg, 10mg

Terbinafine 250mg tab

Terbutaline 5mg

Terconazole Vag Cream 

Tetracycline 250mg; 125/5ml susp

Theophylline 100mg, 200mg SR tab; 100mg, 300mg 

Capsule

Thioridazine 10mg, 25mg, 50mg 100mg tab

Thiothixene 1mg, 2mg, 5mg cap

Thyroid 30mg, 65mg tab

Timolol 0.25%, 0.5% Ophth soln; 0.5% gel-forming

Tolnaftate powder, top soln 

Tolterodine XL 2mg, 4mg 

Tramadol 50mg tab

Trazodone 50mg, 150mg

Tretinoin 0.025%, 0.05%, 0.1%cream; 0.025%, 

0.01% gel, 0.05% soln, 0.1% Micronized cream

Triamcinolone 0.1 cream, oint, top spray

Triamcinolone MDI

Triazolam 0.25mg*

Trifluoperazine 1mg, 2mg, 5mg, 10mg tab

Trihexyphenidyl tab 2mg

Trimethoprim 100mg

Triphasil/Tri-Levlin

Triple sulfa cream

Tropicamide 1% Ophth soln

Ultracet tab

Urea 20% cream, 10% lotion

Urised tab

Valacyclovir 500mg

Valproic Acid 250mg cap; 250mg/5ml syr

Vasocon A Ophth sol

Venlafaxine 25mg, 37.5mg, 75mg tab; 37.5, 75, 

150mg XR cap

Verapamil 80, 120mg tab; 120mg 180mg, 240mg SR 

Vioform HC cream

Vitamin B-1 50mg, 100mg tab

Vitamin B-6 50mg tab

Vitamin C 500mg tab

Vitamin D 1.25mg (50,000 IU) cap

Vosol HC otic soln

Warfarin 1mg, 2mg, 2.5mg, 3mg, 5mg, 10mg

Zidovudine 100mg, 300mg 

Zinc oxide ointment

Zolimtripan 2,5mg, 5mg tab; 2.5mg, 5mg ZMT

Zolpidem 5mg, 10mg*

Zyrtec D tabs

Important information regarding product availability and dispensing limitations:





This formulary lists medications that are currently available at the Naval Hospital and Branch Clinic Pharmacies.  Changes to this list or guidelines may be made without prior notice.  For update on a specific medication, please contact the Pharmacy Department. 








Time limitations and quantity restrictions IAW Chapter 21 of the Manual of the Medical Department:





Prescriptions for Schedule II (C-II) medications expire seven days from the date written, after which they cannot be filled.  Federal DEA law prohibits refills. Quantity is limited to a 30-day supply. The prescription must contain the specific indication of “chronic pain”, “cancer pain”, “tumor board”, or “pain clinic patient” on the prescription.  Prescriptions for ADHD therapy may be written for up to a 90-day supply.  Please contact the Pharmacy Department Head for if additional information is needed.





Prescriptions written for Schedule III-V (CIII-V) medications expire 6 months from the date written, after which they cannot be filled or refilled.  Quantity is limited to a maximum of 30-day supply and 5 refills.  Exception: Prescriptions for clonazepam, phenobarbital, and mephobarbital documented with seizure indications can be filled for a 90-day supply with 1 refill.





Prescriptions written for non-controlled medications (C-VI, “Rx Only”, and OTC/non-Rx) expire one year from the date written, after which they cannot be filled or refilled.  Quantities are normally is limited to a 90-day supply and 3 refills for most maintenance medications.





Telephone, fax or photocopy prescriptions cannot be accepted.  “Take as directed,” in most circumstances, is not considered adequate instruction and should be avoided.





Refills must be called in:  (847) 688-2757 or toll free (800) 552-8559.  Refills will be ready for pickup in 1 working day. Due to shelf space requirements the Pharmacy Department Refills returns to stock all refills not picked up within 7 working days.





For the latest information regarding the NHGL Formulary, visit: � HYPERLINK http://www-nmcp.med.navy.mil/Pharmacy/index.asp ��http://greatlakes.med.navy.mil/departments/Pharmacy/Formulary2003.doc� For information regarding the Tricare Mail Order Pharmacy Program (TMOP) visit: � HYPERLINK http://www.express-scripts.com ��http://www.express-scripts.com�.
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